Brooke T. Paup, Chairwoman
Bobby Janecka, Commissioner
Catarina R. Gonzalez, Commissioner

Kelly Keel, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

September 30, 2025

VIA ELECTRONIC FILING

Ms. Laurie Gharis

Office of the Chief Clerk

Texas Commission on Environmental Quality
Post Office Box 13087, MC-105

Austin, Texas 78711-3087

Re: Executive Director’s Backup Documents Filed for Consideration of Hearing
Requests at Agenda for Application by Plum Creek Caldwell, LP for
TPDES Permit No. WQ0015738001
TCEQ Docket No. 2025-1320-MWD

Dear Ms. Gharis:
Enclosed please find a copy of the following documents for inclusion in the
[...]
Conc. (ng/D | cone. (ng/1) Samples (ng/D
Aldrin 0.01
alpha-BHC (Hexachlorocyclohexane) 0.05
beta-BHC (Hexachlorocyclohexane) 0.05
gamma-BHC (Hexachlorocyclohexane) 0.05
delta-BHC (Hexachlorocyclohexane) 0.05
Chlordane 0.2
4,4-DDT 0.02
4,4-DDE 0.1
4,4,-DDD 0.1
Dieldrin 0.02
Endosulfan I (alpha) 0.01
Endosulfan II (beta) 0.02
Endosulfan Sulfate 0.1
Endrin 0.02
Endrin Aldehyde 0.1
Heptachlor 0.01
Heptachlor Epoxide 0.01
PCB-1242 0.2
PCB-1254 0.2
PCB-1221 0.2
PCB-1232 0.2
PCB-1248 0.2
PCB-1260 0.2
PCB-1016 0.2
Toxaphene 0.3

TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit Application, Technical Reports Page 10 of 12



Attachment A
WQo0015738001
Plum Creek Caldwell, LP

Section 3. Dioxin/Furan Compounds

. Are any of the following compounds used by a contributing industrial user or significant industrial user that
is part of the collection system for the facility that you have reason to believe are present in the influent to the
WWTP?

Yes [ No O
If yes, identify which compound(s) are potentially sent to the facility.

O 2,4,5-trichlorophenoxy acetic acid
Common Name 2,4,5-T, CASRN 93-76-5

O 2-(2,4,5-trichlorophenoxy) propanoic acid
Common Name Silvex or 2,4,5-TP, CASRN 93-72-1

O 2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate
Common Name Erbon, CASRN 136-25-4

O 0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate
Common Name Ronnel, CASRN 299-84-3

O 2,4,5-trichlorophenol
Common Name TCP, CASRN 95-95-4

O hexachlorophene
Common Name HCP, CASRN 70-30-4

For each compound identified, provide a brief description of the conditions of its/their presence at the
facility.

. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin (TCDD) or any
congeners of TCDD may be present in your effluent?
Yes [ No O
If yes, provide a brief description of the conditions for its presence.

If you responded yes to either Subsection A or B, complete Table 4.0(2)F.

For pollutants identified in Table 4.0(2)F, indicate type of sample.

Grab O Composite O
Date and time sample(s) collected:

TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit Application, Technical Reports Page 11 of 12



Attachment A
WQo0015738001
Plum Creek Caldwell, LP

TABLE 4.0(2)F - DIOXIN/FURAN COMPOUNDS

’I.‘oxic Wastewat?r Was.tewater Sludge . Sl.udge MAL
Compound Equivalency | Concentration | Equivalents | Concentration | Equivalents (PpQ)
Factors (prq) (pp9) (ppt) (ppt)
2,3,7,8 TCDD 1 10
1,2,3,7,8 PeCDD 0.5 50
2,3,7,8 HxCDDs 0.1 50
»
2,3,7,8 TCDF 0.1 10
1,2,3,7,8 PeCDF 0.05 50
2.3,4,7,8 PeCDF 0.5 50
2,3,7,8 HXCDFs 0.1 50
i w
OCDD 0.0003 100
OCDF 0.0003 100
PCB 77 0.0001 0.5
PCB 81 0.0003 0.5
PCB 126 0.1 0.5
PCB 169 0.03 0.5
Total

TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit Application, Technical Reports

Page 12 of 12




The TCEQ is committed to accessibility.
To request a more accessible version of this report, please contact the TCEQ Help Desk at (512) 239-4357.

Compliance History Report

= Compliance History Report for CN606050938, RN110534898, Rating Year 2022 which includes Compliance History (CH)
components from September 1, 2017, through August 31, 2022.

Customer, Respondent, CN606050938, Plum Creek Caldwell, LP  Classification: UNCLASSIFIED Rating: -----

or Owner/Operator:

Regulated Entity: RN110534898, CHERRYVILLE WWTP Classification: UNCLASSIFIED Rating: -----

Complexity Points: 3 Repeat Violator: NO

CH Group: 09 - Construction

Location: EAST SIDE OF SH 80 APPROX 600 FT S OF INTERSECTION OF DICKERSON ROAD AND SH 80 CALDWELL,
TX, CALDWELL COUNTY

TCEQ Region: REGION 11 - AUSTIN

ID Number(s):

WASTEWATER PERMIT WQ0015738001 WASTEWATER EPA ID TX0138835

Compliance History Period: September 01, 2017 to August 31, 2022 Rating Year: 2022 Rating Date: 09/01/2022

Date Compliance History Report Prepared: May 04, 2023

Agency Decision Requiring Compliance History: Permit - Issuance, renewal, amendment, modification, denial, suspension, or
revocation of a permit.

Component Period Selected: March 23, 2018 to May 04, 2023

TCEQ Staff Member to Contact for Additional Information Regarding This Compliance History.
Name: WH Phone: (512) 239-3581

Site and Owner/Operator History:

1) Has the site been in existence and/or operation for the full five year compliance period? NO

2) Has there been a (known) change in ownership/operator of the site during the compliance period? YES

3) Who is the current owner/operator? Plum Creek Caldwell, LP OWNER since 8/17/2022

4) Who was/were the prior owner(s)/operator(s)? CHERRYVILLE GP, INC., OWNER, 11/5/2018 to 8/16/2022

CHERRYVILLE #5, LTD., OWNER, 11/5/2018 to 8/16/2022

Components (Multimedia) for the Site Are Listed in Sections A - ]

A. Final Orders, court judgments, and consent decrees:
N/A

B. Criminal convictions:
N/A

C. Chronic excessive emissions events:
N/A

D. The approval dates of investigations (CCEDS Inv. Track. No.):
N/A

E. Written notices of violations (NOV) (CCEDS Inv. Track. No.):

A notice of violation represents a written allegation of a violation of a specific regulatory requirement from the commission to a
regulated entity. A notice of violation is not a final enforcement action, nor proof that a violation has actually occurred.

N/A

F. Environmental audits:
N/A

Page 1



G. Type of environmental management systems (EMSs):
N/A

H. Voluntary on-site compliance assessment dates:
N/A

I. Participation in a voluntary pollution reduction program:
N/A

J. Early compliance:
N/A

Sites Outside of Texas:
N/A

Compliance History Report for CN606050938, RN110534898, Rating Year 2022 which includes Compliance History (CH) components from
March 23, 2018, through May 04, 2023.
Page 2



	_WQ0015738001_Plum Creek Caldwell, LP_Draft Permit Package_Fact Sheet.pdf
	Structure Bookmarks
	FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
	FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
	For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015738001, EPA I.D. No. TX0138835, to discharge to water in the state. 
	Issuing Office: Texas Commission on Environmental Quality P.O. Box 13087 Austin, Texas 78711-3087 
	Applicant: Plum Creek Caldwell, LP 1909 Woodall Rodgers Freeway, Suite 300 Dallas, Texas 75201 
	Prepared By: Sonia Bhuiya Municipal Permits Team Wastewater Permitting Section (MC 148) Water Quality Division (512) 239-1205 
	Date: October 9, 2023 (Revised on September 19, 2025) 
	Permit Action: Major Amendment with Renewal 
	1. EXECUTIVE DIRECTOR RECOMMENDATION 
	1. EXECUTIVE DIRECTOR RECOMMENDATION 
	The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory and regulatory requirements. The draft permit includes an expiration date of five years from the date of issuance. 

	2. APPLICANT ACTIVITY 
	2. APPLICANT ACTIVITY 
	The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for an amendment of the existing permit to authorize an increase in the discharge of treated domestic wastewater from an daily average flow not to exceed 0.16 million gallons per day (MGD) to an annual average flow not to exceed 3.08 MGD The proposed wastewater treatment facility will serve the Caldwell County Municipal Utility (MUD) 1  Development - 3,134 acres of single-family, multi-family, and commercial properties. 

	3. FACILITY AND DISCHARGE LOCATION 
	3. FACILITY AND DISCHARGE LOCATION 
	The plant site will be located approximately 600 feet south of the intersection of Dickerson Road and State Highway 80, in Caldwell County, Texas 78655. 
	 Outfall Location: 
	 Outfall Location: 

	Outfall Number Latitude Longitude 
	001 29.811188 N 97.798757 W 
	The treated effluent will be discharged to Dickerson Creek, thence to Lower San Marcos River in Segment No. 1808 of the Guadalupe River Basin. The unclassified receiving water use is limited aquatic life use for Dickerson Creek. The designated uses for 
	The treated effluent will be discharged to Dickerson Creek, thence to Lower San Marcos River in Segment No. 1808 of the Guadalupe River Basin. The unclassified receiving water use is limited aquatic life use for Dickerson Creek. The designated uses for 
	Plum Creek Caldwell, LP TPDES Permit No. WQ0015738001 Fact Sheet and Executive Director’s Preliminary Decision 

	Segment No. 1808 are primary contact recreation, public water supply, and high aquatic life use. 

	4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
	4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
	The Caldwell County MUD 1 Wastewater Treatment Facility will be a membrane bioreactor facility. Treatment units in the Interim I Phase will include one mechanical screen, one vortex grit chamber, two fine screen, two anoxic basins, two aeration basins, two membrane basins and one Ultraviolet Light (UV) chamber. Treatment units in the Interim II Phase will include one mechanical screen, one vortex grit chamber, two fine screens, four anoxic basins, four aeration basins, four membrane basins, and three UV cha
	The draft permit authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 

	5. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
	5. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
	Self-reporting data is not available since the facility is not in operation. 

	6. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 
	6. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 
	The effluent limitations and monitoring requirements for those parameters that are limited in the draft permit are as follows: 
	A. INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
	The daily average flow of effluent shall not exceed 0.50 MGD, nor shall the average discharge during any two-hour period (2-hour peak) exceed 1,389 gallons per minute (gpm). 
	Parameter  30-Day Average 7-Day    Daily Average Maximum 
	Parameter  30-Day Average 7-Day    Daily Average Maximum 

	 5 21 10 20 TSS 5 21 10 20 -N 2 8.3 5 10 Total Phosphorus (TP) 1 4.2 2 4 Total Nitrogen (TN) 10 42 N/A N/A DO (minimum) 4.0 N/A N/A N/A 
	mg/l lbs/day mg/l mg/l 
	CBOD
	5
	NH
	3

	E. coli, CFU or MPN 126 N/A N/A 399 per 100 ml 
	The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored twice per month by grab sample. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
	Page 2 
	Page 2 
	Plum Creek Caldwell, LP TPDES Permit No. WQ0015738001 Fact Sheet and Executive Director’s Preliminary Decision 

	The permittee shall utilize an UV system for disinfection purposes.  An equivalent method of disinfection may be substituted only with prior approval of the Executive Director. 
	Flow, MGD Continuous  One/week TSS One/week -N One/week TP One/week TN One/week DO One/week 
	Parameter   Monitoring Requirement 
	CBOD
	5
	NH
	3

	E. coli Five/week 
	B. INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
	The annual average flow of effluent shall not exceed 1.50 MGD, nor shall the average discharge during any two-hour period (2-hour peak) exceed 4,167 gpm. 
	Parameter    30-Day Average 
	Parameter    30-Day Average 
	7-Day    Daily Average Maximum 

	5 63 10 20 TSS 5 63 10 20 -N 2 25 5 10 TP 1 13 2 4 TN 10 125 N/A N/A DO (minimum) 4.0 N/A N/A N/A 
	  mg/l lbs/day mg/l mg/l 
	CBOD
	5 
	NH
	3

	E. coli, CFU or 126 N/A N/A 399 MPN/100 ml 
	The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per week by grab sample. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
	The permittee shall utilize an UV system for disinfection purposes. An equivalent method of disinfection may be substituted only with prior approval of the Executive Director. 
	Flow, MGD Continuous  Two/week TSS Two/week -N Two/week TP Two/week TN Two/week DO Two/week 
	Parameter  Monitoring Requirement 
	CBOD
	5
	NH
	3

	E. coli Daily 
	Page 3 
	Page 3 
	Plum Creek Caldwell, LP TPDES Permit No. WQ0015738001 Fact Sheet and Executive Director’s Preliminary Decision 

	C. FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
	The annual average flow of effluent shall not exceed 3.08 MGD, nor shall the average discharge during any two-hour period (2-hour peak) exceed 8,556 gpm. 
	Parameter    30-Day Average 
	Parameter    30-Day Average 
	7-Day    Daily Average Maximum 

	5 129 10 20 TSS 5 129 10 20 -N 2 51 5 10 TP 1 26 2 4 TN 10 257 N/A N/A DO (minimum) 4.0 N/A N/A N/A 
	  mg/l lbs/day mg/l mg/l 
	CBOD
	5 
	NH
	3

	E. coli, CFU or 126 N/A N/A 399 MPN/100 ml 
	The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per week by grab sample. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
	The permittee shall utilize an UV system for disinfection purposes. An equivalent method of disinfection may be substituted only with prior approval of the Executive Director. 
	Flow, MGD Continuous  Two/week TSS Two/week -N Two/week TP Two/week TN Two/week DO Two/week 
	Parameter  Monitoring Requirement 
	CBOD
	5
	NH
	3

	E. coli Daily 
	Per the settlement agreement dated January 26, 2021, Other Requirement No. 8 was added to the draft permit requiring that the applicant obtain a Chapter 210 reuse authorization and use 75% of the effluent prior to plant startup. In addition, a total nitrogen limit of 10 mg/l was added to all three phases and the , 5.0 mg/l TSS, and 2.0 mg/l -N. 
	effluent limits were updated to 5.0 mg/l CBOD
	5
	NH
	3

	C. SEWAGE SLUDGE REQUIREMENTS 
	The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 312, Sludge Use, Disposal, and Transportation. The draft permit authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or facility that further processes 
	Page 4 
	Page 4 
	Plum Creek Caldwell, LP TPDES Permit No. WQ0015738001 Fact Sheet and Executive Director’s Preliminary Decision 

	sludge. 
	D. WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 
	(1) 
	(1) 
	(1) 
	(1) 
	The draft permit includes chronic freshwater biomonitoring requirements as follows. The permit requires five dilutions in addition to the control (0% effluent) to be used in the toxicity tests. These additional effluent concentrations shall be 32%, 42%, 56%, 75%, and 100%. The low-flow effluent concentration (critical dilution) is defined as 100% effluent. The critical dilution is in accordance with the “Aquatic Life Criteria” section of the “Water Quality Based Effluent Limitations/Conditions” section. 

	(a) 
	(a) 
	(a) 
	Chronic static renewal survival and reproduction test using the water flea (Ceriodaphnia dubia). The frequency of the testing is once per quarter for at least the first year of testing, after which the permittee may apply for a testing frequency reduction. 

	(b) 
	(b) 
	Chronic static renewal 7-day larval survival and growth test using the fathead minnow (Pimephales promelas). The frequency of the testing is once per quarter for at least the first year of testing, after which the permittee may apply for a testing frequency reduction. 



	(2) 
	(2) 
	(2) 
	The draft permit includes the following minimum 24-hour acute freshwater biomonitoring requirements at a frequency of once per six months: 

	(a) 
	(a) 
	(a) 
	Acute 24-hour static toxicity test using the water flea (Daphnia pulex or Ceriodaphnia dubia). 

	(b) 
	(b) 
	Acute 24-hour static toxicity test using the fathead minnow (Pimephales promelas). 




	E. SUMMARY OF CHANGES FROM APPLICATION 
	None. 
	F. SUMMARY OF CHANGES FROM EXISTING PERMIT 
	The Standard Permit Conditions, Sludge Provisions, and Other Requirements of the draft permit have been updated. 
	Biomonitoring section has been added in the draft permit based on the permitted flow being greater than 1.0 MGD. 